®)

Husqvarna

2025/7/31

540 XP® Mark lli




540 XP®Mark lll
ACCESSORIES

]




2

HnES
522521102

575880701

ot
Combi tool, Flat/13mm/T16mm

WRENCH Torx T27/T20

#

.

el

aAX> b



540 XP®Mark I
CARBURETOR & AIR FILTER

Instruction
download
Firmware




10

11

12

13

14

15

16

17

18

HmES

599815501

599815601

536703501

536703502

536703503

529549601

599815001

521625602

587870902

529549401

599814901

590266401

599814601

536703401

536148601

521515701

536148401

576984001

599814401

589204904

Hmh
FILTER COVER ASSY

KNOB FILTER COVER
Husgvarna

Air filter assy kit Mesh 48um
(Standard)

Air filter assy kit Felt/Non-
woven

Air filter Mesh 80 micron

SEALING AIR FILTER HALF
SEALING AIR FILTER
GROMMET

BOLT M5x50 AL6
BRACKET CONNECTOR
FILTER HOLDER

SCREW HEXABOULAR

SLOTTED SOCKET PAN HEAD

M4x14 T20 10.9 TBO

PLUG COVER

CARBURETTOR KIT HDA-349

HEAT PROTECTOR AUTO
TUNE

BOLT 8488141200

INLET PIPE ASSY

SCREW

COVER INLET PIPE

IMPULSE HOSE L45

3
el

1

aAX> b

Nylon Mesh - 51 Micron
Rating - Clear

Non-Woven - Clear

Nylon Mesh - 80 Micron
Rating - Black

Aluminum

HDA-349



19

20

21

22

23

24

25

26

27

599814501

599822301

599822401

534208701

529617701

529411201

529411101

599815401

503936601

CARBURETTOR BRACKET

CHOKE CONTROL ASSY
RH,39CC

CHOKE CONTROL RH,39CC

WASHER ROUND

GROMMET Control stop/choke

SUCTION HOSE

FUEL HOSE

GROMMET PUMP

PURGE AIR-PURGE



gy
.

2
Instruction
download
Firmware

540 XP® Mark Ill, T540 XP®Mark Il

CARBURETOR




HmES

536703401

536660401

546543601

Hm% #E

CARBURETTOR KIT HDA-349 1

REPAIR KIT CARBURETTOR
HDA-349

Gasket kit for carburettor,
HDA-349

aAX> b

HDA-349



540 XP®Mark Il
CHAIN BRAKE AND CLUTCH COVER 4

e — | e

- up to s/n 20241 5xxxxxx




10

11

11

12

13

14

15

16

17

18

19

20

HmES

599822201

526834501

537202801

599820302

588850301

537397001

740480702

503230063

599724101

505214501

526222001

526222001

505199301

536859501

505566701

505543302

505197301

513701401

513730701

513637901

546234301

RS
HAND GUARD RH,39CC
SCREW HANDGUARD
HANDGUARD M5x14 T27 CH
DS

BUSHING Handguard

Clutch cover assy

PIN Bar Adjusting

WORM SCREW

O-RING BS 1806 6.75x1.78
WASHER 7.2x10.3x0.5 St
WORM WHEEL Left hand teeth

Cover chain tensioner

SCREW CITXPANT PL4X10
T2010.9 Zn/Fe

SCREW CITXPANT PL4X10
T2010.9 Zn/Fe

KNEE JOINT ASSY
BRAKE SPRING
BRAKE BAND ASSY
COVER Brake Cover

NUT RETAINER ASSY M8
LIGHTLY OILED

NUT 2281053221
SCREW 7284153240
GEAR 72267153230

Chain guide plate

aAX> b

- up to s/n 20247 SXXXXXX

- up to s/n 20247 5XXXXXX

- up to s/n 20247 SXXXXXX

- up to s/n 20247 5XXXXXX

- up to s/n 20247 5XXXXXX

- up to s/n 20247 5XXXXXX

- up to s/n 20247 SXXXXXX

From s/n 202471 6XXXXXX -

From s/n 202471 6XXXXXX -

From s/n 202471 6XXXXXX -

From s/n 202471 6XXXXXX -

From s/n 202471 6XXXXXX -



540 XP®Mark lll, T540 XP®Mark IlI

CLUTCH & OIL PUMP




10

11

12

13

14

15

HnES
586864001

574718801

577389701

577389702

503254601

504786001

522638501

599817001

536147901

544180103

537069102

503230060

503891601

721116430

503891501

537027101

Hmh
CLUTCH ASSY
CLUTCH SPRING

CLUTCH DRUM Spur 3/8" 6T

CLUTCH DRUM KIT Spur
0.325" mini 7T

NEEDLE BEARING KOPPLING

WORM WHEEL

BOLT 8488151220

OlL HOSE ASSY

OIL FILTER ASSY

OIL PUMP ASSY

PUMP PISTON

WASHER 5.1x7x0.2 1770-04

SPRING PUMPKOLV

GROOVED PIN ISO 8742 2x8 St

SPRING JUSTERSKRUV

ADJUSTER

0.325"-mini 7T



540 XP®Mark 11l

CRANKCASE




10

11

12

13

14

15

16

17

18

19

20

HmES

599809301

505201201

503436501

521799901

513746401

516961901

721120730

503751801

588139701

537578501

590508001

599810901

516950301

599816901

529268201

505288501

534089001

590266501

577167401

537579101

Hm%

CRANKCASE ASSY 39CC
Husqgvarna

CATCH INDEXER

POSITION SPRING

BOLT T220021230

SEAL 7285021250

BREATHER AIR CONTROL
2285021260

GROOVED PIN ISO 8742 3x14
St

Pin Knee-joint

RADIAL SEAL

PIN @4 x L21.8

ELBOW FITTING

HOSE IMPULS

JOINT 72284137150
CHAIN GUIDE PLATE 095
SCREW

CHAIN CATCHER

SPIKE BUMPER

SCREW HEXABOULAR
SLOTTED SOCKET PAN HEAD
M5x20 T27 10.9 TBO

PIN locating pin ?4 L=8 SUJ2

SCREW SQUARE HEAD M8x37
10.9 ZP,black

3
el

aAX> b



21

22

23

24

536660201

522620003

503578901

589241101

GASKET KIT SPARE PART,
Cylinder, Muffler and
Crankcase. 540XP MARK |11,
T540XP Mark I

TANK CAP ASSY Grey

Holder tank cap

GASKET TANK CAP



540 XP®Mark lll, T540 XP®Mark il
CRANKSHAFT




HmES

536662801

536673801

579029801

588139701

Hm% #

el

CRANKSHAFT KIT SPARE
PART, 540XP Mark Ill, T540XP 1
Mark 111

BEARING KIT SPARE PART 2
NEEDLE BEARING T
RADIAL SEAL 2

aAX> b



540 XP®Mark lll, T540 XP®Mark IlI

CYLINDER COVER

/




10

11

12

13

HmES

529413101

521517701

522638501

599816801

576984001

531435201

599815701

599816101

599816001

521515701

590266701

531409901

599815901

WRE

COVER TOP

SCREW 8488241600

BOLT 8488151220

COVER PUMP Husqgvarna
SCREW

COVER HIGH VOLTAGE CORD
CYLINDER COVER ASSY

PIPE AIR INTAKE

COVER MUFFLER Husqgvarna
BOLT 8488141200

SCREW HEXABOULAR
SLOTTED SOCKET PAN HEAD

M5x20 T27 10.9 TBO LOCK

HEAT DEFLECTOR CYLINDER
COVER

HEAT DEFLECTOR CYLINDER
COVER

3
el

aAX> b



540 XP®Mark lil, T540 XP® Mark IlI
CYLINDER & PISTON




10

HmES

536659802

536660102

737441000

513284901

513752401

579029801

599809201

590266701

521233401

536660201

%
Cylinder & piston kit, @40

PISTON ASSY @40 SPARE
PART

SNAP RING PISTON PIN TYPE
B 10x0.8

RING Z148441220

WASHER 7285041510
NEEDLE BEARING

GASKET CYLINDER

SCREW HEXABOULAR
SLOTTED SOCKET PAN HEAD
M5x20 T27 10.9 TBO LOCK
SPARK PLUG NGK CMR7H
GASKET KIT SPARE PART,
Cylinder, Muffler and

Crankcase. 540XP MARK |11,
T540XP Mark I

3
el

aAX> b



540 XP®Mark llI
FUEL TANK




10

11

12

13

14

15

16

17

18

19

20

HmES

599820601

720182520

544099901

544099801

504106301

505157701

516950301

514201402

599823101

576949601

522751901

534989001

525887402

597866301

529268201

534989201

525755105

529646701

599823801

521517701

Hm%

THROTTLE CABLE ASSY
RH,39CC

PARALLEL PIN ISO 2338 TYPE
A 3x26 UH St

SPRING throttle trigger

THROTTLE LOCKOUT

HANDLE INSERT

THROTTLE TRIGGER

JOINT 2284137150

GROMMET BREATHER

FUEL TANK COMP 540XP

STRAP

SCREW ITXSCFM M6x16 10.9
Zn/Fe

ANTIVIBRATION ELEMENT
REAR

SCREW CITXPANT PW3.5x10
T10 CH TBO

BREATHER FUEL

SCREW

ANTIVIBRATION ELEMENT
FRONT

SCREW ITXSCFM M5X12 T27
10.9 Zn/Fe

BRACKET CONNECTIVITY
DEVICE

COVER TANK 540XP

SCREW 8488241600

3
el

aAX> b



21

21

22

23

23

24

25

26

27

503443203

503443205

506707001

537594301

537594302

503578901

589241101

522620003

546544001

Fuel filter Koaxial 18-40um

Fuel filter Koaxial Spare part
100 pcs of 503 44 32-03

CLIP 2126085460

FUEL HOSE ASSY with
MAGNET

FUEL HOSE ASSY with
MAGNET, US

Holder tank cap
GASKET TANK CAP
TANK CAP ASSY Grey

BREATHER HOSE ASSY 540XP
Mark 111

18-40 um (Blue)

18-40 um (Blue) Mega pack
(100 pcs)

US market

Hose with breather and
nipple



540 XP®Mark IlI
HANDLE




HmES

599821001

525798102

599823901

599824201

529268601

590266701

516076901

Hm%

FRONT HANDLE ASSY
RH,39CC

SCREW ITXSCFT PL6X20 T27
10.9 Zn/Fe

ANTIVIBRATION ELEMENT
FLYWHEEL SIDE

STRAP NYLON BAND

SCREW

SCREW HEXABOULAR
SLOTTED SOCKET PAN HEAD

M5x20 T27 10.9 TBO LOCK

Washer



540 XP®Mark lll
IGNITION SYSTEM

(o




HnES
535529101

531067601

548058601

590266501

529600201

536660501

510169802

536660601

504118001

RS
WIRING ASSY ASSEMBLY
PLUG CONNECTOR

Ignition module assy

SCREW HEXABOULAR
SLOTTED SOCKET PAN HEAD

M5x20 T27 10.9 TBO

GROMMET ELECTRICAL
WIRING

SPARK PLUG CAP KIT SPARE
PART - 540XP MARK |11,
T540XP Mark Il

FLYWHEEL ASSY D90

SCREW KIT PAWL SPARE
PART, @90

NUT 2165043230

el



540 XP® Mark Ill, T540 XP®Mark Il

MUFFLER




HmES

599802801

599803701

544362701

529268201

536660201

599803802

Hmh
MUFFLER ASSY

SPARK ARRESTER SCREEN
MUFFLER

BOLT T495040800

SCREW

GASKET KIT SPARE PART,
Cylinder, Muffler and
Crankcase. 540XP MARK |11,

T540XP Mark Il

Gasket muffler

el



540 XP® Mark lll, T540 XP®Mark I
STARTER




HmES

599818001

599818301

584156201

529503002

599818701

599819301

529645301

537283201

534995901

599821401

599821402

Hm%

AIR CONDUCTOR ASSY

STARTER ASSY 39CC

STARTER HANDLE ASSY

SCREW CITXPANT

STARTER PULLEY 39CC

STARTER ROPE

SPRING CASSETTE ASSY

Reinforcement sleeve

SCREW HEXALOBULAR
BUTTON HEAD

DECAL STARTER ,540XP

DECAL STARTER, T540XP
Mark 111

540 XP® Mark Il

T540 XP® Mark Il



